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PARTS

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

532 1927091..	 .....1..... Screen, cover
532 1953732..	 .....1..... Cover
539 1081413..	 .....1..... Chute, upper
539 1080814..	 .....1..... Screw #10-14 x ½ spec
539 1080825..	 .....1..... Dump bag indicator
539 1080836..	 .....1..... Screw #10-24 x 11/8
539 1080847..	 .....4..... Washer 3/16 x ¾ x 16 Ga
539 1080858..	 .....1..... Spacer, split
539 1080869..	 .....1..... Nut #10-24 acorn
539 10955210..	 .....3..... Lockwasher 3/16

539 10808811..	 .....2..... Latch, chute
539 10808912..	 .....6..... Nut, weld
539 10819413..	 .....4..... Latch, assembly
539 40545514..	 .....1..... Chute, lower 46" deck
539 97695215..	 .....6..... Screw #10-24 x 5/8
539 10809616..	 .....2..... HAIR PIN
539 10809717..	 .....4..... Plug, tubing end

539 10809818..	 .....1..... Bagger, frame
532 19278619..	 .....2..... Pin, hinge
532 19255020..	 .....1..... SEAL, cover
532 40022621..	 .....3..... Container, soft bag
539 11023422..	 .....1..... Support, chute
532 19260323..	 .....1..... GASKET, cover
532 13089524..	 .....2..... Handle, bagger cover
539 97697725..	 ...14..... Nut #10-24 crownlock
539 99062726..	 .....2..... HCS 5/16-18 x 1¼
539 99018827..	 .....4..... Washer 5/16 SAE FLT
539 99071728..	 .....2..... NUT 5/16-18 HEX NYLOC
539 11229429..	 .....1..... flex trim

NOT SHOWN
539 108447....1..... Decal, CE
539 108163....1..... Decal, Catcher

NOTE: ALL FASTENERS ARE GRADE 5 UNLESS OTHERWISE SPECIFIED.
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PARTS

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

539 131091 1..	 ....1..... TUBE, MOUNT
539 976937 2..	 ....2..... HCS 5/16-18 x 2
539 976938 3..	 ....4..... HCS 5/16-18 x 2¼
539 990717 4..	 ..10..... NUT 5/16-18 HEX NYLOC
539 990692 5..	 ..16..... WASHER 5/16 STD FLT
539 990627 6..	 ....4..... HCS 5/16-18 x 1¼
539 990188 7..	 ....4..... WASHER 5/16 SAE FLT
539 110234 8..	 ....1..... SUPPORT, CHUTE

539 112294 9..	 ....1..... FLEX TRIM
539 131089 10..	 ....1..... STRAP, RT
539 131090 11..	 ....1..... STRAP, LT
539 102612 12..	 ....8..... HCS 3/8-16 x 2¾
539 11158713..	 .....1..... CAST WEIGHT
539 113203 14..	 ....2..... BRACKET, WEIGHT
539 976979 15..	 ....8..... NUT 3/8-16 HEX NYLOC

NOTE: ALL FASTENERS ARE GRADE 5 UNLESS OTHERWISE SPECIFIED.
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TORQUE CHART

             The torque values shown should be used as a general guideline when specific torque values are not given.

ft./lbs Nm ft./lbs Nm ft./lbs Nm
1/4 9 12 13 18
5/16 18 24 28 38 24 33
3/8 31 42 46 62 40 54
7/16 50 68 75 108
1/2 75 102 115 156
9/16 110 150 165 224
5/8 150 203 225 305
3/4 250 339 370 502
7/8 378 513 591 801
1 583 790 893 1211

1 1/8 782 1060 1410 1912

** Grade 5 - Minimum commercial quality (Lower quality not recommended)

ft./lbs Nm ft./lbs Nm ft./lbs Nm
M4 1.5 2 2.2 3 2.7 3.6
M5 3 4 4.5 6 5.2 7
M6 5.2 7 7.5 10 8.2 11
M7 8.2 11 12 16 15 20
M8 13.5 18 18.8 25 21.8 29
M10 24 32 35.2 47 43.5 58
M12 43.5 58 62.2 83 75 100
M14 70.5 94 100 133 119 159
M16 108 144 147 196 176 235
M18 142 190 202 269 242 323
M20 195 260 275 366 330 440
M22 276 368 390 520 471 628
M24 353 470 498 664 596 794
M27 530 707 474 996 904 1205
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Grade

Flangelock	Screw
w/ Flangelock	Nut

HEX HEAD CAP SCREWS
TORQUE SPECIFICATIONS

U.S. Standard Hardware

  SAE grade 5    SAE grade 8
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  Grade 12.9

Metric Standard Hardware

  Grade 8.8    Grade 10.98.8 10.9 12.9
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